
Attachment A 

   
 

 
 
 
 
 

Food Waste Recycling Alternatives Analysis 
 

November 4, 2024 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 



  
 

 
Food Waste Recycling Alternatives Analysis 
P a g e  | 2 
 

Contents 
Contents ........................................................................................................................................................ 2 

Proviso Text ................................................................................................................................................... 6 

Executive Summary ....................................................................................................................................... 8 
[...]
Further investigation is needed to mitigate or better define these risks. DNRP recommends proceeding 
with specific activities and action items to better quantify the risks and revisit the County’s role in 
accelerating organics diversion efforts. Preliminary steps for the pre-processing facility and co-digestion 
could proceed in parallel with the risk investigation, with “off-ramps” if the risks were better defined 
and/or deemed to be too high. For the time being, composting is well established in the Puget Sound 
region and food waste should continue to be composted.  
 
Dairy digesters are not currently interested in receiving CFW feedstocks, and Divert, a company 
developing a biodigester facility in Longview, prefers to work directly with generators of CFW rather 
than organics collectors. 
 
One of the major composters does have plans to add a 100,000-ton-per-year bio-digester to its system. 
This would reduce concerns about reaching composting permitting limits in the future and offer an 
alternative way to process organics in the future. 
 
The risk of action must be weighed against the risk of a less proactive approach that relies only on 
existing and expanded composting in the Puget Sound region for the diversion of organics from the 
landfill. 

Findings Pertaining to SWD 

• SWD’s lack of authority to flow-control commercially generated organics limits options for the 
County to directly engage in organics processing and additional diversion of CFW from the landfill. 
Instead, the County must fully explore partnerships with jurisdictions that already have contracted 
relationships with commercial food waste generators, for example through municipal contracts, 
and with private entities with access to commercial food waste generators.    

 
• Composting continues to be a viable option with capacity to support the region into the early 

2030s. Until new, reliable processing technologies develop, composting will continue to be the 
primary means of diverting CFW from the landfill. Both Alternatives 1a and 1b have significant 
price risk because the fee to collect CFW at the pre-processing facility could be more than double 
the current cost to compost food waste.  

 
• The region will need more processing capacity in the 2030s or earlier if feedstock currently hauled 

out of the county returns to be processed within the county, or if the material coming from 
outside the county that is being processed in-county grows. 

Findings Pertaining to WTD 

• The STP cannot currently accept CFW slurry for co-digestion nor commit to accepting CFW slurry 
in future years due to inadequate anaerobic digestion and RNG processing capacity and lack of a 



  
 

 
Food Waste Recycling Alternatives Analysis 
P a g e  | 66 
 

CFW receiving station at the STP; these facilities may not be available at the STP until 2035. There 
is also uncertainty regarding potential risk from PFAS contamination in CFW. 

• Development of a co-digestion facility would involve a lengthy planning and development 
schedule and is not a decision that could be implemented quickly. Preliminary steps to further this 
alternative should continue, with “off-ramps,” so that there is enough time to implement a project 
if additional information collected during the next steps determines that this a viable pathway. 

Next Steps 

The next steps and approximate timelines outlined below are recommended by DNRP to King County 
based on this alternatives analysis study. 

Next Steps for SWD 

• Continue efforts to prevent and divert food waste – ongoing   
o Maximize Re+ actions related to food waste diversion and contamination reduction in 

the collected CFW stream 
o Increase efforts to promote food waste prevention and food donation 

• Continue to coordinate with WTD staff to track their progress on next steps discussed below – 
ongoing 

• Continue to research and evaluate third-party organics processing capacity developments and 
pursue potential partnerships or other related opportunities 

• Continue assessment of options for securing feedstock, which is critical both for the viability of 
co-digestion at the STP and to attract any additional third parties that might develop a bio-
digester system focused on processing CFW in the region – assess every year, with next 
assessment in 2025 

• Proceed with developing a pre-processing project with “off-ramps,” depending on flow control 
developments, the outcomes of third-party composting and bio-digester expansion and 
development in the region, cost-of-service findings, and PFAS risk findings – estimated eight-
year effort, initiate planning in 2025  

o If “off-ramps” above not taken by either SWD or WTD, proceed with land acquisition for 
pre-processing site – 2026-2027  

• Consider and pursue a pilot project to explore whether a third party can consistently produce a 
CFW slurry that could be co-digested at the STP or processed in a third-party bio-digestion 
system- 2025- 2026 

• Consider a pilot project to explore the quality and quantity of organics that may be produced in 
a mixed waste processing facility – 2025-2026  

• Continue to track organics diversion; if actual quantities differ from projections, the strategy will 
require reassessment and adjustment – ongoing  

• Conduct cost of service study and gain more in-depth understanding of the financing 
expectations and preferred processes for SWD and WTD - estimated two-year effort beginning 
in 2025  

• Partner with cities and haulers to develop a CFW PFAS data baseline – estimated three-year 
effort beginning now through 2027  



  
 

 
Food Waste Recycling Alternatives Analysis 
P a g e  | 67 
 

• Pursue funding opportunities (e.g., Sustainable Food Management Priorities, HB 2301, Waste 
Material Management)49– ongoing, annual effort until or unless “off-ramps” are taken by SWD 
and/or WTD 

• Explore King County’s role in the current policy framework, e.g., how updating local or state 
codes could help to secure feed stock 

Next Steps for WTD 

• Include co-digestion as potential additive alternate in digestion expansion planning, with “off-
ramps” – Planning for STP digester capacity expansion set to begin in 2027 

• Continue to coordinate with SWD staff to track its progress on next steps - ongoing 
• Prepare a cost-of-service analysis and propose a related cost-recovery structure, in coordination 

with SWD, if co-digestion were to be implemented at STP. Consider other mechanisms that may 
be feasible for funding this project- estimated two-year effort beginning in 2025 

• Defining PFAS Risk:  
o Continue to track state and federal PFAS regulatory progress - ongoing 
o Develop PFAS data baseline (influent, effluent, biosolids, and landfill leachate) – ongoing 

with baseline established in 2027 (in coordination with SWD PFAS data baseline effort) 
o Take co-digestion “off-ramp” if PFAS risk is manifested – Approximately 2028, as part of 

alternatives analysis for STP digester capacity expansion project 
• Continue to track capital funding opportunities and renewable energy credit programs (e.g., WA 

Clean Fuel Standard and EPA RFS eRIN status) – ongoing, annual effort 
 

 
Appendices 
 
Appendix A:  South Treatment Plant Capacity and Condition Assessment  
Appendix B: Literature Review of Per- and Polyfluoroalkyl Substances Concentrations in Processed Food 
Waste Slurry  
Appendix C: Food Waste Processing Technologies and Regional Options 
Appendix D: Food Waste Material Estimates  
 

 
49 Among other provisions, HB 2301 establishes new grant programs related to food waste reduction and organic 
material management policy implementation. [LINK] 
 

https://gcc02.safelinks.protection.outlook.com/?url=https%3A%2F%2Flegiscan.com%2FWA%2Ftext%2FHB2301%2Fid%2F2910659&data=05%7C02%7Cjblaeloch%40kingcounty.gov%7C1824ff6e99974a2a5b3908dcd80088b9%7Cbae5059a76f049d7999672dfe95d69c7%7C0%7C0%7C638622744010557452%7CUnknown%7CTWFpbGZsb3d8eyJWIjoiMC4wLjAwMDAiLCJQIjoiV2luMzIiLCJBTiI6Ik1haWwiLCJXVCI6Mn0%3D%7C0%7C%7C%7C&sdata=XzSLd9US%2FBbq%2FOfV5Z7%2F2%2FfbAdCGUvb1nXjVFrAxExg%3D&reserved=0


Food Waste Recycling Alternatives Analysis Project – STP Capacity and Condition Assessment 

July 18, 2024  

Page 1 

 

To: Drew M. Thompson, Project Manager, King County DNRP WTD 

Andrew Fitzpatrick, Project Manager, King County DNRP SWD 

From: Matt Noesen, Project Manager, Jacobs 

Natalie Gustafson, Wastewater Process Engineer, Jacobs 

Shruti Jagini, Wastewater Process Engineer, Jacobs 

Reviewed: Patrick Burke, Dave Parry, Matt Noesen, Nathan Ebbs [Jacobs] 

CC: Melissa Wu, Deputy Project Manager, Jacobs 

Date: July 18, 2024 

Task Name: 200.02 Capacity and Condition Assessment, and portions of 300.02, 

Preliminary Basis of Design Report 

Subject: South Treatment Plant Capacity and Condition Assessment 

Food Waste Recycling Alternatives Analysis Project 

Jacobs prepared this technical memorandum (TM) for the Food Waste Recycling Alternatives 

Analysis Project (Project) for the King County Department of Natural Resources and Parks, 

Wastewater Treatment Division (WTD) and Solid Waste Division (SWD). This TM documents the 

capacity and condition assessment of King County’s South Treatment Plant (STP), in Renton, 

Washington, specifically regarding the STP’s capacity to accept food waste for co-digestion. The 

assessment will be used to inform a planning-level evaluation of alternatives to process food 

waste, including the option to co-digest food waste at STP. Detailed impacts to other WTD 

wastewater treatment planning efforts, such as long-term wastewater system planning and 

nutrient reduction, will be further evaluated and coordinated, as appropriate, after the County 

selects a preferred alternative for the Project. This TM summarizes the following: 

1. Condition of existing digestion system, biogas treatment equipment, and dewatering 

equipment. 

2. Projections of the hydraulic, solids, and organic loading on STP’s solids system through 

2060 based on the raw influent wastewater projections presented in the South Treatment 

Plant Peak Flow and Wasteload Projections (King County, 2019) both with and without 

the addition of food waste.  

3. Projections of additional recycle nutrient loads within the STP from the co-digestion of 

food waste.   

4. Code assessment of existing facilities, regarding the 2024 edition of the National Fire 

Protection Association 820, the Standard for Fire Protection in Wastewater Treatment 

and Collection Facilities (NFPA 820).  



5. Projections of revenue generated from Renewable Identification Numbers (RINs) sales 
related to the addition of food waste. 

BACKGROUND 

STP uses an anaerobic-selector activated sludge secondary treatment process designed to treat 
an average design daily flow rate of 115 million gallons per day (MGD). The STP is rated by the 
National Pollutant Discharge Elimination System (NPDES) permit to treat maximum monthly 
flows of up to 144 MGD. From 2014 to 2023, annual average flows at STP were 76.6 MGD and 
maximum month flows were 124 MGD. 

The major treatment processes at STP include preliminary treatment (bar screens and grit 
removal), primary treatment (aerated grit channels and primary sedimentation), secondary 
treatment (aeration tanks and secondary clarifiers), and sodium hypochlorite disinfection. On the 
solids side, treatment includes waste-activated sludge and primary sludge co-thickening through 
dissolved air flotation (DAF) thickening tanks; one thickened-sludge blend tank; four parallel, 
single-stage, mesophilic, anaerobic digestion tanks with floating covers; one blended-sludge 
storage tank; three high-solids dewatering centrifuges; and biogas treatment (moisture, 
hydrogen sulfide and siloxane removal), and liquid scrubbing to remove carbon dioxide so the 
gas can be injected into the natural gas pipeline as renewable natural gas (RNG). The plant also 
has a waste gas flare and a gas turbine for cogeneration of electrical and heat, although that 
system is not currently utilized. This TM focuses on STP’s solids and gas processing capacities, 
but also considers the additional return streams from co-digestion that must ultimately be 
handled by the liquids treatment process. 

The anaerobic digesters utilize gas mixing. The floating covers on the digesters collect gas, gas 
compressors in the digester control building compress the gas, and the gas is then injected 
through spargers located at the bottom of the tanks to allow for complete mixing. The digesters 
are heated by hot water to sludge heat exchangers with circulating sludge pumps to maintain 
temperatures required for mesophilic digestion. 

Recovered commercial food waste is defined for this Project as the portion of edible and non-
edible food waste, and biodegradable packaging materials from businesses (i.e. restaurants, 
hotels, grocery stores), that is diverted from the landfill and is available for co-digestion. Food 
waste slurry (FWS) is defined as the preprocessed and diluted recovered commercial food waste 
feedstock as the potential feedstock into the anaerobic digesters at STP for co-digestion. 
Preprocessing is defined as the contaminant removal/screening/de-packaging step to remove 
contaminants, packaging, and non-biodegradable material followed by a grinding and blending 
step that converts the food waste to a slurry. Preprocessing would take place at a different 
facility than STP due to the lack of available footprint at STP. Once preprocessed food waste is 
transported to STP, process water would be added to create the FWS. FWS has variable levels of 
total solids content, volatile solids content, total and soluble chemical oxygen demand (COD), 
volatile fatty acids, alkalinity, pH, and residual contaminants (glass, plastics, and grit).  



Annual food waste tonnages from 2019 to 2023 and food waste projections through 2060 were 
obtained from the Project’s Food Waste Material Estimates TM (Jacobs 2024). Site-specific 
nutrient content of FWS are not available at this time, and food waste characterization 
assumptions described in the Nutrient Loading Estimates section of this TM were used to 
estimate the additional amount of nitrogen in the centrate recycle and hence the load on the 
STP aeration basins as a result of co-digesting FWS.  

EQUIPMENT CONDITION ASSESSMENT 

The impact on digestion, biogas treatment, and dewatering equipment must be considered when 
accepting FWS for co-digestion at STP. Impacts to the LOOP biosolids management program 
must also be considered including increase in truck trips and land application rates, if applicable.  
STP is a large and complex facility with numerous equipment assets of various ages. Co-
digestion will place additional stress on existing plant processes and equipment. Critical, aging 
assets must be identified, replaced and/or upgraded to maintain reliable plant operation, before 
implementing co-digestion. 

WTD provided Jacobs with asset management reports for these three main process areas; Tables 
1 through 3 summarize the major digestion, biogas treatment, and dewatering equipment, 
respectively, including useful remaining life.  Jacobs calculated the useful life remaining based 
on equipment service life, except where useful life is indicated in the WTD asset list for specific 
pieces of equipment. The minimum useful life remaining is assumed to be between three and 
five years, as zero to two years is reserved only for equipment that has failed and requires 
immediate replacement. Related assets, such as motors, ancillary valves, variable frequency 
drives, and individual motor control center (MCC) buckets, are not included in the summary 
tables. 

Table 1. Digestion Equipment Condition Summary 

Equipment  Asset Number 
Years in Service to 
2024, if Available  

Useful Life 
Remaining (Years)  

Digester gas compressors  
1 through 10 

CPR222001/21/41/61/ 
81/101/121/141/161/1
81 

4 to 33 3 to 21 

Digester circulation sludge 
grinders 1 through 8 